Date of Installation :

Unit Serial Number :

Kompac Dealer

ompac

MODEL : RYB-522

PARTS CATALOG # 94903 REV.F

® REGISTERED TRADE MARK VARN INTERNATIONAL, OAKLAND, NEW JERSEY, USA



KOMPAC III UNIT, RYB-522, P/N 094928

* ITEMS MARKED ARE PART OF AN OUTLINED SLBASSEMBLY

PARTS CATALOG 4094903 REV. F

30. | 091708 @ brn X 0nn SHOULOER SCREW ? 15. | 091407 BACKING PLATE STANDOFF 2
29. | 081703| M5 X 12nn SET SCREW 2 14. | 095697 CLAMP, OSCILLATOR 2
2. | 091888 | M5 X Snn SET SCREW & 13. | 091772 | WAVE WASHER ¢i32nn !
27. | 091722| M3 X 16nn SHOULDER SCREW 4 12. | 091416 | METERING GAUGE 2
26. | 091752} M5 NUT 2 11. | 091419] BLOCK, ATTACHMENT, GIO 2
25. | 092303 SHOULDER SCREW 2 10. | 094833 TIE BAR, RYB-522 I
39 | 091700{ M6 X Bnn SET SCREW 1 24. | (004866 | GEAR, KOMPAC, 31 TEETH 1 9. | 094898 TIE PLATE, RYB-522 !
38, | 091687 M5 X Bnn SET SCREW * 23 | (091909] M5 X 4nn SET SCREW, SLOTTED ? 8. | 091412| METERING ROLLER ECCENTRIC 2
37. | 094927 | TAB, RYB-522 ¥ 22. | 091773 Mp X 12 HEX SOC CAP SCREW 4 7. | 095262 | SIDE FRAME, UNIT, RH 1
36. | 082242 | COMPRESSION SPRING * 21. | 092092 | M5 X 20 FH HEX SOC SCREW 2 6. | 095251 | SIOE FRAME, NIT, LH |
3. | 002304 | GUIDE PIN * 20. | 095598 | COMPRESSION SPRING 2 5. | 030850 | R.H. AND L.H. KIIT SEAL SET |
3. | 092586 BEARING, @ 12X 32 X 10 * 19. | 098026 | LABELS, TIE PLATE 1 4. | 091450 SEAL BACKING PLATE KIT l
33. | 092174 METRIC ALIGNMENT BLOCK 2 18. | (091413 | THRUST PLATE 2 3. | (091470 | KOLORMATE ASSY 1
32. | 091760 | WA X 10nn CAP SCREW * 17. | 091417 | THREADED STUD, SHIRT 4 2. | (098870 | METERING ROLLER ASSY, 52/C i
31. | 092601 | SAFETY STICKER 2 16. | 092055 { BALL KNOB 4 I. | 094B10] FORM ROLLER ASSY |
TTEM | PART NO CESCRIPTION GTY.| | ITEM | PART NO DESCRIPTION GTY.| | ITEM | PART NO DESCRIPTION gy,




BRACKET KIT, RYB-522, 2-ND HD P/N 094902

094929

ASSY, STRIPE ROD, LH, 2ND HO

091783

WAVE WASHER, 35nn

o147

NUT, HEX JAM, 3/8 - 24,SPECIAL

09146

SET SCREW, NYLON, M4 X Bnn

kompaC X

e -
LEFT & RIGHT

|

1

*

*

091700 | M5 X Gnn SET SCREW |
3? gg{ggg :g i [1582 nSg]SgEéEEDG il S* » JTEMS MARKED ARE PART OF AN DUTLINED SUBASSEMBLY
52 | 081978 | WASHER, FLAT M3 2 30. [ 091761 | Mb X iBnn CAP SCREW b 15. 1098036 | COLLAR, SPRING *
51 [ 091597 | SCREW, CAP HEX SOC Moxa0 2 20. 1 091629 | SCREW, MIO X 30nm SICHD CAP | 4 14. | 094868 | UNION, PIVOT x
50 | 091599 | NUT, HEX, LOCK M5 2 28. | 001711 | M6 x 16nn SHOULDER SCREW b 13. | 094867 | NUT, ADJUSTMENT *
49 | 094915 | BRACKET, RECIRCLL. MTG | 27. | 091665 | 10nn RETAINING RING 2 12. | 094865 | GEAR, [RIVE |
48 | 094408 | RECT. STICKER | 26. | 091662 | 12nn RETAINING RING | 11. | 094862 | BRACKET, STRIPE ROD, RH *
47, 1 092093 | PLUG, BIJR b 25, | 091993 ) RETAINING RING, I5nn EXTERNAL | 4 10. | 094861 | BRACKET, STRIPE ROD, LH *
46. | 090830 | KIIT SEAL SET | 24. | 001637 | WASHER, BELLEVILLE,.264 x 374} 6 9. | 094859 | BLOCK, MOLNTING 2
45, | 092061 | LOCTITE, SML I 23 | 091741 | M1Q SPLIT LOCK WASHER 4 B. | 094888 | LINC, ON/OFF, RYB-522, NOHD | 2
44. | 090756 | T-ALLEN KEY, 2.5mn ! 22. | 081975 | M10 FLAT WASHER 4 7. 1 094657 | SHAFT, SUPPORT 2
43. | 090758 | BALL END ALLEN KEY, 8nn | 21. | 091966 | SPACER WASHER, 12nn 2 6. | 094856 | SHAFT, DRIVE, RYB-52 1
42. | 091528 | PLASTIC HOSE, @1/2* 1 20, | 092019 | SPACER, .906 x .603 x .02 ] 5. | 094860 | ASSY, GEAR & CLUTCH |
4]. | 094885 | SPACER, 9.562 x $1.00x 472 | 1 19. | 091511 | ADJUSTMENT ECCENTRIC 2 4. [ 094854 | BRACKET, MOUNTING, RH, RYB-52 | |
40. | 094870 | SPACER, $.398 x 9.625 x .315 | 2 18. | 092083 | BEARING, @35 x@15 x1inn(6202) | 4 3. | 094853 | BRACKET, MOUNTING, LH, RYB-52 ) 1
39. | 094931 | ASSY, STRIPE ROD, RH, 2ND HD 1 17. | 094917 | SPRING. COMPR. 4.00x.720x.112  * 2. | 094852 | BUSHING, PIVOT, RYB-52 1
3B. | 032056 | 12nn CLUTCH BEARING * 16. | 094884 | ROD, SPRING, 5.62 LG * 1. 1004851 [ HOUSING, BEARING, RYB-32 !

ITEM | PART NO OESCRIPTION GTY.| | ITEM | PART ND OESCRIPTION gry.| | ITEM | PART NO OESCRIPTION gy,




BRACKET KIT, RYB-522, 1-ST HD, P/N 094301 2 PARTS CATALOG 4094903 REV. F

00405 [ ASSY, STRIPE ROD, LH, ISTHD | | KOMPACE
001783 | WAVE WASHER, 35mn I LT L Tl
081547 | NUT, HEX JAM, 3/8-24, SPECIAL | *
001546 | SET SCREW, NYLON, M4 x Gnn *
33 [ 091700 | M6 X 6 nn SET SCREW I
32 | 081538 | ¥5 X 6 nn SET S(R, 006 PT L
31T 091869 | M5 x 10 mn SET SCREN 2 [TEMS MARKED ARE PART OF AN OUTLINED SUBASSEMBLY
30. | 091761 | ¥6 X 1Bnn CAP SCREW B 15. 1098036 | COLLAR, SPRING s
29, | 001629 | SCREW, MI0 X nn SICHO CAP | 4 14. ] 034868 | UNION, PIVOT '
(750 [ 001782 | 5 x Brn FLAT HD SCREW 2 28. | 091711 [ ¥6 x 16nn SHOULOER SCREW § 13. | 094867 | NUT, ADJUSTMENT *
48| 094915 [ BRACKET, RECIRCLL. MG 1 27. | 091665 | 10nn RETAINING RING 2 12. ] 094865 | GEAR, DRIV I
48| 094408 [ RECT. STICKER ! 2. | 01662 | [2nn RETAINING RING 1 [1. | 094893 | BRACKET, STRIPE ROD, RH, IST | *
47, | 082083 | PG, BLUR B 25. | 091993 | RETAINING RING, 15nn EXTERNAL | 4 10, | 064807 | BRACKET, STRIPE ROD, LH, IST | *
45, | 090850 | KIIT SEAL SET ! 24 | 01637 | WASHER, BELLEVILLE,.264 x .374| b 0, | 034859 | BLOCK, MOLNTING 2
45, | 092061 | LOCTITE, SH. 1 23 | 081741 | WIO SPLIT LOCK WASHER 4 8. | 094891 | LINK, ON/OFF, RYB-522, ISTHD | 2
44, | 030756 | T-ALLEN KEY, 2.5m i 22.1 091976 | M10 FLAT WASHER 4 7. | 094857 | SHAFT, SUPPORT 2
43. | 090758 | BALL END ALLEN KEY, Bnn I 21. | 01966 | SPACER WASHER, 12nn 2 6. | 004855 | SHAFT, DRIVE, RYB-52 1
42. | 091528 | PLASTIC HOSE, @1/2" 1 20. | 092019 | SPACER, .906 x .603 x .02 3 5. | 004860 | ASSY, GEAR & CLUTCH 1
41, | 034886 | SPACER, 9.562 x 1.00x 472 | ! 19. | 001511 | ADJSTMENT ECCENTRIC 2 4. | 094B30 | BRACKET, MTG, P4, RYB-522, IST| 1
40. | 094870 | SPACER, 9398 x 9625 x 315 | 2 18._| 092083 | BEARING, @35 x#15 x11nn(B202) | 4 3. | 094889 | BRACKET, MTG, LH, RYB-522, 1ST| 1
3. | 004897 | ASSY, STRIPE ROD, RH, ISTHD | | 17. [ 09817 | SPRING. COMPR. 4.00x.720x.112 | * 2. | 004852 | BUSHING, PIVOT, RYB-52 1
3. | 03205 | 12nn CLUTCH BEARING + 5. | 004835 | ROD, SPRING, 5.81 LG * 1. | 094851 | HOSING, BEARING, RYB-52 [
ITEM | PART NO DESCRIPTION GTY.| | ITEM | PART N DESCRIPTION GTY.| | ITEM | PART NO DESCRIPTION oy,




_—_TTTTTT

ASSY, REMOTE BOTTLE SYSTEM: P/N 094842

PARTS CATALOG #094803 REV. F

[ e
\\\\\\\\

15

I
| o
I
17 ' @
| A
1 \ 1 i
i L
J \ N
/]g* ’,I \ ~
SO ,/’ \\
S 27 x PART IS INCLUDED IN DUTLINED SUBASSEMBLY. N
h +« [TEMS INDICATED ARE NOT PART OF BOTTLE SYSTEM. S~ -~ 18
1 092700 | NOZZLE ASSY |
10 | 094844 | BRACKET, NOZZLE, RYB 522 |
g 092003 | #6 x 172 FLT HD PHILLIPS SCREW 2 20 | 092760 | DISPENSING VALVE ASSY |
8 091752 | M5 HEX NUT | 19 | 092765 | DISPENSING VALVE O-RING *
) 091681 | M4 X 16nm, SOC HEAD CAP SCREW 2 18 1002756 | 172" 1.0. VINYL TUBING |
B 091555 | M4 X Bmm FL. HD. SOC SCREW 2 17 | 081911 | CLAMP, ADJUSTABLE, 1/4"-25/32"| *
5 091708 | Mb SHOULDER SCREW | 16 1092750 | ADAPTER BASE ASSEMBLY |
4 094347 | SPRING, COMPRESSION, .36 [0.D. | 15 | 092749 | BRACKET, BOTTLE, UNIVERSAL ]
3 098147 | LATCH ANGLE BRACKET | 14 1091757 | M5x10nm SOC HEAD CAP SCREW 2
Y 098133 | LATCH BRACKET | 13 1092772 | BOTTLE CALIBRATED, 1/2 GAL. |
| 098138 | NOZZLE LATCH S 12 1092740 | BOTTLE VALVE ASSY |
ITEM| PART NO. DESCRIPTION ary. PART # DESCRIPTION Iy,




AL ||
A Y
AL AR
AN
71 LA
A Y
A1 LY
LN
N =) /

———n
P
0

’I

—

SAFETY GUARD KIT & ACCESSORIES, RYB-522, 1-ST HEAD

1
1
2

|

ary.

DESCRIPTION

11. | 092756 TUBING, 172 10, VINYL
10. | 092779| ASSY, SYRINGE, LONG NECK

g, | 092774 | WASH LP BOTTLE, LONG NECK

B. | 094907) PAN, DRIP, RYB-522
7. | 098134 LABEL, SAFETY GUARD

6. | 081700] SCREW, SET Moxb HEX SIC

5. | 091978 | WASHER, ¥ 10 FLAT

4. | 091845 | SCREW, #10-32 x.38 CAP HEX SOC] *

3. | 092077 | PULL HANDLE

2. | (094908 | GUARD, SAFETY, 1-ST HD,RYB-522] *

1. | 094913 KIT, SAFETY GUARD, 1-ST HD |

TTEM | PART NO




PARTS CATALOG #0%4903 REV. F

2
-
==
=3
—3
—
(=]
[
-
=
=
-
]
—
=
o~
<2
2
(=]
(¥ p)]
o2
(=}
=
]
=3
o2
-
]
T
[
DO
Do
)
o
=
=
=
=3
jo =
=
\
\

\\

|

|

-l

L—-——————-————————————————————————————

092756 | TUBING, 142 1D, VINYL

o|l—

092779 ASSY, SYRINGE, LONG NECK

092774 | WASH LP BOTTLE, LONG NECK

(D407 | PAN, DRIP, RYB-522

* | % j—iro|—|—

098134 | LABEL, SAFETY GLARD

091700 SCREW, SET MBxb HEX SOC

(01978 | WASHER, # 10 FLAT

*
001845 | SCREW, #10-32 x.3B CAP HEX SOC| *

002077 PULL HANDLE

*
094909 | GUARD, SAFETY, 2-ND HD,RYB-522, +

(94314 | KIT, SAFETY GUARD, 2-ND HD |

—
- | —
m |-
=

PART NO DESCRIPTIEN 4y,




